



Parts List

Ref	Class	Part	Description	Qty	Comment	Footnote
1	45	86978A 1	DRIVESHAFT ASSEMBLY	1		
2		61218	FLANGE-Driveshaft	1		
3		61221	UNIVERSAL JOINT	2		
4	22	74036	FITTING-Grease	2		
7		68485A 2	HOUSING ASSEMBLY-Tailstock	1		
8	10	92154	SCREW (7/16-20 x 1")-Driveshaf	4		
9	12	45176	WASHER	4		
10		68488	SHAFT-Tailstock	1		
11	30	62780A 1	BEARING-Ball	1		
12	53	68487	RING-Snap	1		
13	53	68486	RING-Snap	1		
15	22	74036	FITTING-Grease	1		
16		62739A 2	HOUSING ASSEMBLY-Output	1		
17	30	62780A 1	BEARING-Ball	1		
18	16	32027	STUD	6		
19	11	24652	NUT (1/4-28)	6		
20	10	74824	SCREW (5/16-18 x 1-1/4")	6		
21	13	39107	LOCKWASHER (5/16")	6		
22		65989	RETAINER-Ball Bearing	1		
23	22	74036	FITTING-Grease	1		
24	19	77633	CAPLUG-Grease Fitting	2		
25		62734	MDUNT-Rubber-Output Housing	1		
26	10	67630	SCREW (5/8-18 x 4")-Tailstock h	2		
27	12	36258	WASHER-Tailstock Screw	4		
28	11	52901	NUT (5/8-18)-Tailstock Screw	2		
29		96276A 2	YOKE ASSEMBLY	1		
30		61218	FLANGE-Yoke	1		
31	10	68743	SCREW (7/16-20 x 1-1/4")	4		
32	13	47659	LOCKWASHER (7/16")	4		
33	11	22024	NUT (7/16-20)	4		